Download Print this page

Craftsman 486.245042 Operator's Manual page 23

6.5 h.p. soft top vac system and cart
Hide thumbs

Advertisement

REPAIR PARTS FOR MODEL 486.245042
SOFT TOP MOW-N-VAC
CART
12
26
32
/
22
\
11
\
11
17
31
12
12
lO
\
\
j
28
13
14
27
19
20
23
RER
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
PART
NO.
24096
62457
23487
24497
24984
43594
43093
43601
48637
43014
43012
47189
1509-69
HA20186
43814
23490
QTY.
DESCRIPTION
2
Cart Body
1
Tailgate Reinforcement
Bracket
1
Wheel Support
1
Latch Stand Bracket
1
Axle, Wheel 1" Di&
2
Wheel w/Tire
2
Cotter Pin, 1/8" Dia, x 1ol/2"
4
Washer, Flat 1"
2
Spacer Tube
2
Hub Cap
25
Hex Bolt, 1/4-20 x 3/4"
31
Hex Nut, 1/4" Ny!ock
2
Hex Bolt, 1/4-20 x 1o3/4"
1
Spring, Extension
12
Truss Hd. Bolt, 5/16-18 x 3/4"
1
Cart Front Panel
REFo
NO.
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
PART
NO.
47810
43088
64551
64531
25010
23548
43884
43343
23504
44950
43082
47407
43574
24960
24959
25539
QTY.
13
2
1
1
1
2
1
1
1
4
3
1
3
1
1
2
DESCRIPTION
Hex Nut, 5/16-18 Nylock
Washer, Fiat 1/4"
Tongue Weldment Ass'y, (Rear)
Tongue Weldment Ass'y, (Front)
Latch Lock Lever
Tailgate Guide
Hitch Pin
Pin, Hair Cotter 1/8"
Tailgate
Carriage Bolt, 1/4-20 x 3/4"
Hex Lock Nut, 3/8-16 Thread
Hex Bolt, 5/16-18 x 4"
Hex Bolt, 3/8-16 x 3"
Tube Support Bracket, Front R,H,
Tube Support Bracket, Front LH,
Tube Support Bracket, Rear
23

Advertisement

loading

  Related Manuals for Craftsman 486.245042